CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF4-Al Page 25 of 46
Band2-5MHz-QPSK-18625-1RB#0-PASS Band2-5MHz-QPSK-18625-1RB#24-PASS
Band2-5MHz-QPSK-18625-25RB#0-PASS Band2-5MHz-QPSK-19175-1RB#0-PASS

Band2-5MHz-QPSK-19175-1RB#24-PASS Band2-5MHz-QPSK-19175-25RB#0-PASS
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Band2-10MHz-QPSK-18650-1RB#0-PASS Band2-10MHz-QPSK-18650-1RB#49-PASS
Band2-10MHz-QPSK-18650-50RB#0-PASS Band2-10MHz-QPSK-19150-1RB#0-PASS

Band2-10MHz-QPSK-19150-1RB#49-PASS Band2-10MHz-QPSK-19150-50RB#0-PASS
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Band2-15MHz-QPSK-18675-1RB#0-PASS Band2-15MHz-QPSK-18675-1RB#74-PASS
Band2-15MHz-QPSK-18675-75RB#0-PASS Band2-15MHz-QPSK-19125-1RB#0-PASS

Band2-15MHz-QPSK-19125-1RB#74-PASS Band2-15MHz-QPSK-19125-75RB#0-PASS
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Band2-20MHz-QPSK-18700-1RB#0-PASS Band2-20MHz-QPSK-18700-1RB#99-PASS
Band2-20MHz-QPSK-18700-100RB#0-PASS Band2-20MHz-QPSK-19100-1RB#0-PASS

Band2-20MHz-QPSK-19100-1RB#99-PASS Band2-20MHz-QPSK-19100-100RB#0-PASS
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Appendix E: Conducted Spurious Emission

Test Result
Band Bandwidth Modulation Channel KB Frequency Result Verdict
Configuration Range (dBm)
Band2 1.4MHz QPSK 18607 IRB#0 0.009~0.15 -73.55 PASS
Band2 1.AMHz QPSK 18607 IRB#0 0.15~30 -75.28 PASS
Band2 1.4AMHz QPSK 18607 IRB#0 30~1000 -61.11 PASS
Band2 1.AMHz QPSK 18607 IRB#0 30~20000 -42.76 PASS
Band2 1.AMHz QPSK 18607 IRB#0 1000~3000 -15.23 PASS
Band2 1.AMHz QPSK 18607 IRB#0 3000~20000 -36.13 PASS
Band2 1.4AMHz QPSK 18900 IRB#0 0.009~0.15 -71.06 PASS
Band2 1.4MHz QPSK 18900 IRB#0 0.15~30 -75.18 PASS
Band2 1.4MHz QPSK 18900 IRB#0 30~1000 -61.87 PASS
Band2 1.4MHz QPSK 18900 IRB#0 1000~3000 -47.68 PASS
Band2 1.4MHz QPSK 18900 IRB#0 3000~20000 -36.35 PASS
Band2 1.4MHz QPSK 19193 IRB#0 0.009~0.15 -70.54 PASS
Band2 1.4MHz QPSK 19193 IRB#0 0.15~30 -75.49 PASS
Band2 1.4AMHz QPSK 19193 IRB#0 30~1000 -61.07 PASS
Band2 1.AMHz QPSK 19193 IRB#0 1000~3000 -40.58 PASS
Band2 1.4AMHz QPSK 19193 IRB#0 3000~20000 -36.14 PASS
Band2 5MHz QPSK 18625 IRB#0 30~1000 -61.53 PASS
Band2 5MHz QPSK 18625 IRB#0 1000~3000 -17.99 PASS
Band2 5MHz QPSK 18625 IRB#0 3000~20000 -36.44 PASS
Band2 5MHz QPSK 18900 IRB#0 30~1000 -61.77 PASS
Band2 5MHz QPSK 18900 IRB#0 1000~3000 -47.66 PASS
Band2 5MHz QPSK 18900 IRB#0 3000~20000 -35.42 PASS
Band2 5MHz QPSK 19175 IRB#0 30~1000 -60.20 PASS
Band2 5MHz QPSK 19175 IRB#0 1000~3000 -36.14 PASS
Band2 5MHz QPSK 19175 IRB#0 3000~20000 -36.47 PASS
Band2 10MHz QPSK 18650 IRB#0 30~1000 -62.10 PASS
Band2 10MHz QPSK 18650 IRB#0 1000~3000 -30.80 PASS
Band2 10MHz QPSK 18650 IRB#0 3000~20000 -36.58 PASS
Band2 10MHz QPSK 18900 IRB#0 30~1000 -60.83 PASS
Band2 10MHz QPSK 18900 IRB#0 1000~3000 -47.65 PASS
Band2 10MHz QPSK 18900 IRB#0 3000~20000 -36.48 PASS
Band2 10MHz QPSK 19150 IRB#0 30~1000 -60.01 PASS
Band2 10MHz QPSK 19150 IRB#0 1000~3000 -36.82 PASS
Band2 10MHz QPSK 19150 IRB#0 3000~20000 -36.77 PASS
Band2 15MHz QPSK 18675 IRB#0 30~1000 -61.95 PASS
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Band2 15MHz QPSK 18675 1RB#0 1000~3000 -36.42 PASS
Band2 15MHz QPSK 18675 1RB#0 3000~20000 -36.41 PASS
Band2 15MHz QPSK 18900 1RB#0 30~1000 -60.99 PASS
Band2 15MHz QPSK 18900 1RB#0 1000~3000 -40.28 PASS
Band2 15MHz QPSK 18900 1RB#0 3000~20000 -36.54 PASS
Band2 15MHz QPSK 19125 1RB#0 30~1000 -60.46 PASS
Band2 15MHz QPSK 19125 1RB#0 1000~3000 -38.85 PASS
Band2 15MHz QPSK 19125 1RB#0 3000~20000 -36.40 PASS
Band2 20MHz QPSK 18700 1RB#0 30~1000 -61.30 PASS
Band2 20MHz QPSK 18700 1RB#0 1000~3000 -36.20 PASS
Band2 20MHz QPSK 18700 1RB#0 3000~20000 -36.61 PASS
Band2 20MHz QPSK 18900 1RB#0 30~1000 -61.67 PASS
Band2 20MHz QPSK 18900 1RB#0 1000~3000 -47.61 PASS
Band2 20MHz QPSK 18900 1RB#0 3000~20000 -36.69 PASS
Band2 20MHz QPSK 19100 1RB#0 30~1000 -61.35 PASS
Band2 20MHz QPSK 19100 1RB#0 1000~3000 -41.55 PASS
Band2 20MHz QPSK 19100 1RB#0 3000~20000 -36.39 PASS
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Test Graphs
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Band2-1.4MHz-QPSK-18607-1RB#0-0.009~0.15-PASS Band2-1.4MHz-QPSK-18607-1RB#0-0.15~30-PASS

Band2-1.4MHz-QPSK-18607-1RB#0-30~1000-PASS

Band2-1.4MHz-QPSK-18607-1RB#0-1000~3000-PASS Band2-1.4MHz-QPSK-18607-1RB#0-3000~20000-PASS
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Band2-1.4MHz-QPSK-18900-1RB#0-0.009~0.15-PASS

Band2-1.4MHz-QPSK-18900-1RB#0-30~1000-PASS

Band2-1.4MHz-QPSK-18900-1RB#0-3000~20000-PASS
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Band2-1.4MHz-QPSK-18900-1RB#0-0.15~30-PASS
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Band2-1.4MHz-QPSK-18900-1RB#0-1000~3000-PASS

Band2-1.4MHz-QPSK-19193-1RB#0-0.009~0.15-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF4-A1l

Page 33 of 46

RefLevel 1000dBm  Offset 20248 ® ROW 10Kz o
- WGBS SWT 15e VBW 0k Mode Sueep count 11

282085 M|

B . o i
i afa

Mgl it
hiny B i

TRTTRLTOTUIVIN, WPOPROT YL N IPTIVE PO WLy 1 i)
P e LAl W

150.0 kHz 2.99 MHz/
fedy

30.0 MHz.

07:06:25 T4 05/28/2025

Band2-1.4MHz-QPSK-19193-1RB#0-0.15~30-PASS

Band2-1.4MHz-QPSK-19193-1RB#0-1000~3000-PASS

Band2-5MHz-QPSK-18625-1RB#0-30~1000-PASS

Band2-1.4MHz-QPSK-19193-1RB#0-30~1000-PASS

Band2-1.4MHz-QPSK-19193-1RB#0-3000~20000-PASS

Band2-5MHz-QPSK-18625-1RB#0-1000~3000-PASS
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Band2-5MHz-QPSK-18625-1RB#0-3000~20000-PASS Band2-5MHz-QPSK-18900-1RB#0-30~1000-PASS
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Band2-5MHz-QPSK-18900-1RB#0-1000~3000-PASS Band2-5MHz-QPSK-18900-1RB#0-3000~20000-PASS

Band2-5MHz-QPSK-19175-1RB#0-30~1000-PASS Band2-5MHz-QPSK-19175-1RB#0-1000~3000-PASS
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Band2-5MHz-QPSK-19175-1RB#0-3000~20000-PASS Band2-10MHz-QPSK-18650-1RB#0-30~1000-PASS
Band2-10MHz-QPSK-18650-1RB#0-1000~3000-PASS Band2-10MHz-QPSK-18650-1RB#0-3000~20000-PASS

Band2-10MHz-QPSK-18900-1RB#0-30~1000-PASS Band2-10MHz-QPSK-18900-1RB#0-1000~3000-PASS
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Band2-10MHz-QPSK-18900-1RB#0-3000~20000-PASS
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Band2-10MHz-QPSK-19150-1RB#0-1000~3000-PASS

Band2-15MHz-QPSK-18675-1RB#0-30~1000-PASS

Band2-10MHz-QPSK-19150-1RB#0-30~1000-PASS

Band2-10MHz-QPSK-19150-1RB#0-3000~20000-PASS

Band2-15MHz-QPSK-18675-1RB#0-1000~3000-PASS
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Band2-15MHz-QPSK-18675-1RB#0-3000~20000-PASS Band2-15MHz-QPSK-18900-1RB#0-30~1000-PASS
Band2-15MHz-QPSK-18900-1RB#0-1000~3000-PASS Band2-15MHz-QPSK-18900-1RB#0-3000~20000-PASS

Band2-15MHz-QPSK-19125-1RB#0-30~1000-PASS Band2-15MHz-QPSK-19125-1RB#0-1000~3000-PASS
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Band2-15MHz-QPSK-19125-1RB#0-3000~20000-PASS Band2-20MHz-QPSK-18700-1RB#0-30~1000-PASS
Band2-20MHz-QPSK-18700-1RB#0-1000~3000-PASS Band2-20MHz-QPSK-18700-1RB#0-3000~20000-PASS

Band2-20MHz-QPSK-18900-1RB#0-30~1000-PASS Band2-20MHz-QPSK-18900-1RB#0-1000~3000-PASS
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Band2-20MHz-QPSK-18900-1RB#0-3000~20000-PASS Band2-20MHz-QPSK-19100-1RB#0-30~1000-PASS

Band2-20MHz-QPSK-19100-1RB#0-1000~3000-PASS Band2-20MHz-QPSK-19100-1RB#0-3000~20000-PASS
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Appendix F: Frequency Stability

Test Result
Voltage
Band Bandwidt | Modulatio Ch | RB Voltage Tetnl:?er Deviation Deviation Limit Verdict

an h n anne Configure [Vdc] ?OC; (Hz) (ppm) (ppm) eraie
Band2 1.4MHz QPSK 18607 6RB#0 VN NT 1.30 0.000702 +2.5 PASS
Band2 1.4MHz QPSK 18607 6RB#0 VL NT 2.95 0.001594 +2.5 PASS
Band2 1.4MHz QPSK 18607 6RB#0 VH NT 3.03 0.001637 +2.5 PASS
Band2 1.4MHz QPSK 18900 6RB#0 VN NT -1.49 -0.000793 +2.5 PASS
Band2 1.4AMHz QPSK 18900 6RB#0 VL NT 1.66 0.000883 +2.5 PASS
Band2 1.4AMHz QPSK 18900 6RB#0 VH NT 2.99 0.001590 +2.5 PASS
Band2 1.4AMHz QPSK 19193 6RB#0 VN NT 2.65 0.001388 +2.5 PASS
Band2 1.4AMHz QPSK 19193 6RB#0 VL NT 2.72 0.001425 +2.5 PASS
Band2 1.4AMHz QPSK 19193 6RB#0 VH NT 245 0.001283 +2.5 PASS
Band2 3MHz QPSK 18615 15RB#0 VN NT -3.55 -0.001917 +2.5 PASS
Band2 3MHz QPSK 18615 15RB#0 VL NT -2.75 -0.001485 +2.5 PASS
Band2 3MHz QPSK 18615 15RB#0 VH NT -2.27 -0.001226 +2.5 PASS
Band2 3MHz QPSK 18900 15RB#0 VN NT 2.60 0.001383 +2.5 PASS
Band2 3MHz QPSK 18900 15RB#0 VL NT 3.50 0.001862 +2.5 PASS
Band2 3MHz QPSK 18900 15RB#0 VH NT 4.20 0.002234 +2.5 PASS
Band2 3MHz QPSK 19185 15RB#0 VN NT 4.56 0.002389 +2.5 PASS
Band2 3MHz QPSK 19185 15RB#0 VL NT 3.75 0.001965 +2.5 PASS
Band2 3MHz QPSK 19185 15RB#0 VH NT -2.69 -0.001409 +2.5 PASS
Band2 SMHz QPSK 18625 25RB#0 VN NT 3.48 0.001879 +2.5 PASS
Band2 SMHz QPSK 18625 25RB#0 VL NT 3.20 0.001727 +2.5 PASS
Band2 SMHz QPSK 18625 25RB#0 VH NT 2.94 0.001587 +2.5 PASS
Band2 5MHz QPSK 18900 25RB#0 VN NT -3.21 -0.001707 +2.5 PASS
Band2 SMHz QPSK 18900 25RB#0 VL NT 4.13 0.002197 +2.5 PASS
Band2 SMHz QPSK 18900 25RB#0 VH NT 3.00 0.001596 +2.5 PASS
Band2 SMHz QPSK 19175 25RB#0 VN NT -2.89 -0.001515 +2.5 PASS
Band2 SMHz QPSK 19175 25RB#0 VL NT 1.33 0.000697 +2.5 PASS
Band2 SMHz QPSK 19175 25RB#0 VH NT -3.90 -0.002045 +2.5 PASS
Band2 10MHz QPSK 18650 S0RB#0 VN NT 4.04 0.002178 +2.5 PASS
Band2 10MHz QPSK 18650 S0RB#0 VL NT 2.26 0.001218 +2.5 PASS
Band2 10MHz QPSK 18650 S0RB#0 VH NT 2.57 0.001385 +2.5 PASS
Band2 10MHz QPSK 18900 50RB#0 VN NT 2.96 0.001574 +2.5 PASS
Band2 10MHz QPSK 18900 50RB#0 VL NT 2.88 0.001532 +2.5 PASS
Band2 10MHz QPSK 18900 50RB#0 VH NT 3.28 0.001745 +2.5 PASS
Band2 10MHz QPSK 19150 S0RB#0 VN NT -2.55 -0.001339 +2.5 PASS
Band2 10MHz QPSK 19150 S0RB#0 VL NT 19.40 0.010184 +2.5 PASS
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Band2 10MHz QPSK 19150 S0RB#0 VH NT 3.74 0.001963 +2.5 PASS
Band2 15MHz QPSK 18675 75RB#0 VN NT 2.56 0.001378 +2.5 PASS
Band2 15MHz QPSK 18675 75RB#0 VL NT 4.04 0.002175 +2.5 PASS
Band2 15MHz QPSK 18675 75RB#0 VH NT 4.42 0.002380 +2.5 PASS
Band2 15MHz QPSK 18900 75RB#0 VN NT 2.95 0.001569 +2.5 PASS
Band2 15MHz QPSK 18900 75RB#0 VL NT 2.44 0.001298 +2.5 PASS
Band2 15MHz QPSK 18900 75RB#0 VH NT 4.27 0.002271 +2.5 PASS
Band2 15MHz QPSK 19125 75RB#0 VN NT -2.66 -0.001398 +2.5 PASS
Band2 15MHz QPSK 19125 75RB#0 VL NT 1.88 0.000988 +2.5 PASS
Band2 15MHz QPSK 19125 75RB#0 VH NT -2.55 -0.001340 +2.5 PASS
Band2 20MHz QPSK 18700 100RB#0 VN NT 2.61 0.001403 +2.5 PASS
Band2 20MHz QPSK 18700 100RB#0 VL NT 1.75 0.000941 +2.5 PASS
Band2 20MHz QPSK 18700 100RB#0 VH NT 3.74 0.002011 +2.5 PASS
Band2 20MHz QPSK 18900 100RB#0 VN NT -2.99 -0.001590 +2.5 PASS
Band2 20MHz QPSK 18900 100RB#0 VL NT -1.97 -0.001048 +2.5 PASS
Band2 20MHz QPSK 18900 100RB#0 VH NT -3.78 -0.002011 +2.5 PASS
Band2 20MHz QPSK 19100 100RB#0 VN NT 3.84 0.002021 +2.5 PASS
Band2 20MHz QPSK 19100 100RB#0 VL NT 1.56 0.000821 +2.5 PASS
Band2 20MHz QPSK 19100 100RB#0 VH NT -1.83 -0.000963 +2.5 PASS
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Temperature
Band Bandwidt | Modulatio Ch | RB Voltage Tegﬁ)er Deviation Deviation Limit Verdict
an h n anne Configure [Vdc] ?oc)e (Hz) (ppm) (ppm) craie
Band2 1.4MHz QPSK 18607 6RB#0 NV -30 2.18 0.001178 +2.5 PASS
Band2 1.4MHz QPSK 18607 6RB#0 NV -20 -1.31 -0.000708 +2.5 PASS
Band2 1.4MHz QPSK 18607 6RB#0 NV -10 2.88 0.001556 +2.5 PASS
Band2 1.4MHz QPSK 18607 6RB#0 NV 0 2.56 0.001383 +2.5 PASS
Band2 1.4MHz QPSK 18607 6RB#0 NV 10 -1.14 -0.000616 +2.5 PASS
Band2 1.4MHz QPSK 18607 6RB#0 NV 20 3.75 0.002026 +2.5 PASS
Band2 1.4MHz QPSK 18607 6RB#0 NV 30 3.35 0.001810 +2.5 PASS
Band2 1.4MHz QPSK 18607 6RB#0 NV 40 2.80 0.001513 +2.5 PASS
Band2 1.4MHz QPSK 18607 6RB#0 NV 50 -1.82 -0.000983 +2.5 PASS
Band2 1.4MHz QPSK 18900 6RB#0 NV -30 -2.80 -0.001489 +2.5 PASS
Band2 1.4MHz QPSK 18900 6RB#0 NV -20 -1.94 -0.001032 +2.5 PASS
Band2 1.4MHz QPSK 18900 6RB#0 NV -10 2.27 0.001207 +2.5 PASS
Band2 1.4MHz QPSK 18900 6RB#0 NV 0 2.06 0.001096 +2.5 PASS
Band2 1.4MHz QPSK 18900 6RB#0 NV 10 3.88 0.002064 +2.5 PASS
Band2 1.4MHz QPSK 18900 6RB#0 NV 20 -1.63 -0.000867 +2.5 PASS
Band2 1.4MHz QPSK 18900 6RB#0 NV 30 -2.95 -0.001569 +2.5 PASS
Band2 1.4MHz QPSK 18900 6RB#0 NV 40 -5.61 -0.002984 +2.5 PASS
Band2 1.4MHz QPSK 18900 6RB#0 NV 50 2.48 0.001319 +2.5 PASS
Band2 1.4MHz QPSK 19193 6RB#0 NV -30 2.38 0.001247 +2.5 PASS
Band2 1.4MHz QPSK 19193 6RB#0 NV -20 2.84 0.001487 +2.5 PASS
Band2 1.4MHz QPSK 19193 6RB#0 NV -10 3.02 0.001582 +2.5 PASS
Band2 1.4MHz QPSK 19193 6RB#0 NV 0 3.21 0.001681 +2.5 PASS
Band2 1.4MHz QPSK 19193 6RB#0 NV 10 4.17 0.002184 +2.5 PASS
Band2 1.4MHz QPSK 19193 6RB#0 NV 20 291 0.001524 +2.5 PASS
Band2 1.4MHz QPSK 19193 6RB#0 NV 30 3.03 0.001587 +2.5 PASS
Band2 1.4MHz QPSK 19193 6RB#0 NV 40 3.73 0.001954 +2.5 PASS
Band2 1.4MHz QPSK 19193 6RB#0 NV 50 1.83 0.000958 +2.5 PASS
Band2 3MHz QPSK 18615 15SRB#0 NV -30 -4.90 -0.002647 +2.5 PASS
Band2 3MHz QPSK 18615 15SRB#0 NV -20 -3.71 -0.002004 +2.5 PASS
Band2 3MHz QPSK 18615 15SRB#0 NV -10 -3.93 -0.002123 +2.5 PASS
Band2 3MHz QPSK 18615 15SRB#0 NV 0 -4.31 -0.002328 +2.5 PASS
Band2 3MHz QPSK 18615 15SRB#0 NV 10 -3.00 -0.001620 +2.5 PASS
Band2 3MHz QPSK 18615 I5SRB#0 NV 20 -2.14 -0.001156 +2.5 PASS
Band2 3MHz QPSK 18615 I5SRB#0 NV 30 -3.32 -0.001793 +2.5 PASS
Band2 3MHz QPSK 18615 I5SRB#0 NV 40 -4.47 -0.002414 +2.5 PASS
Band2 3MHz QPSK 18615 I5SRB#0 NV 50 -3.48 -0.001880 +2.5 PASS
Band2 3MHz QPSK 18900 I5SRB#0 NV -30 -4.19 -0.002229 +2.5 PASS
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Band2 3MHz QPSK 18900 15RB#0 NV -20 3.79 0.002016 +2.5 PASS
Band2 3MHz QPSK 18900 15RB#0 NV -10 2.34 0.001245 +2.5 PASS
Band2 3MHz QPSK 18900 15RB#0 NV 0 4.27 0.002271 +2.5 PASS
Band2 3MHz QPSK 18900 15RB#0 NV 10 2.44 0.001298 +2.5 PASS
Band2 3MHz QPSK 18900 15RB#0 NV 20 1.42 0.000755 +2.5 PASS
Band2 3MHz QPSK 18900 15RB#0 NV 30 3.71 0.001973 +2.5 PASS
Band2 3MHz QPSK 18900 15RB#0 NV 40 -4.39 -0.002335 +2.5 PASS
Band2 3MHz QPSK 18900 15RB#0 NV 50 2.20 0.001170 +2.5 PASS
Band2 3MHz QPSK 19185 15RB#0 NV -30 -1.36 -0.000713 +2.5 PASS
Band2 3MHz QPSK 19185 15RB#0 NV -20 -2.17 -0.001137 +2.5 PASS
Band2 3MHz QPSK 19185 15RB#0 NV -10 1.19 0.000624 +2.5 PASS
Band2 3MHz QPSK 19185 15RB#0 NV 0 -3.11 -0.001630 +2.5 PASS
Band2 3MHz QPSK 19185 15RB#0 NV 10 -4.48 -0.002347 +2.5 PASS
Band2 3MHz QPSK 19185 15RB#0 NV 20 1.44 0.000755 +2.5 PASS
Band2 3MHz QPSK 19185 15RB#0 NV 30 -2.49 -0.001305 +2.5 PASS
Band2 3MHz QPSK 19185 15RB#0 NV 40 2.01 0.001053 +2.5 PASS
Band2 3MHz QPSK 19185 15RB#0 NV 50 2.49 0.001305 +2.5 PASS
Band2 SMHz QPSK 18625 25RB#0 NV -30 2.46 0.001328 +2.5 PASS
Band2 SMHz QPSK 18625 25RB#0 NV -20 2.16 0.001166 +2.5 PASS
Band2 SMHz QPSK 18625 25RB#0 NV -10 3.69 0.001992 +2.5 PASS
Band2 SMHz QPSK 18625 25RB#0 NV 0 3.95 0.002132 +2.5 PASS
Band2 SMHz QPSK 18625 25RB#0 NV 10 2.51 0.001355 +2.5 PASS
Band2 SMHz QPSK 18625 25RB#0 NV 20 4.09 0.002208 +2.5 PASS
Band2 SMHz QPSK 18625 25RB#0 NV 30 2.90 0.001565 +2.5 PASS
Band2 SMHz QPSK 18625 25RB#0 NV 40 -14.85 -0.008016 +2.5 PASS
Band2 SMHz QPSK 18625 25RB#0 NV 50 2.57 0.001387 +2.5 PASS
Band2 SMHz QPSK 18900 25RB#0 NV -30 -1.89 -0.001005 +2.5 PASS
Band2 SMHz QPSK 18900 25RB#0 NV -20 -2.46 -0.001309 +2.5 PASS
Band2 SMHz QPSK 18900 25RB#0 NV -10 -1.45 -0.000771 +2.5 PASS
Band2 SMHz QPSK 18900 25RB#0 NV 0 -2.25 -0.001197 +2.5 PASS
Band2 SMHz QPSK 18900 25RB#0 NV 10 2.72 0.001447 +2.5 PASS
Band2 SMHz QPSK 18900 25RB#0 NV 20 1.99 0.001059 +2.5 PASS
Band2 SMHz QPSK 18900 25RB#0 NV 30 -2.76 -0.001468 +2.5 PASS
Band2 SMHz QPSK 18900 25RB#0 NV 40 -1.99 -0.001059 +2.5 PASS
Band2 SMHz QPSK 18900 25RB#0 NV 50 -2.39 -0.001271 +2.5 PASS
Band2 SMHz QPSK 19175 25RB#0 NV -30 2.71 0.001421 +2.5 PASS
Band2 SMHz QPSK 19175 25RB#0 NV -20 -2.72 -0.001426 +2.5 PASS
Band2 SMHz QPSK 19175 25RB#0 NV -10 2.99 0.001567 +2.5 PASS
Band2 SMHz QPSK 19175 25RB#0 NV 0 -1.98 -0.001038 +2.5 PASS
Band2 SMHz QPSK 19175 25RB#0 NV 10 -4.03 -0.002113 +2.5 PASS
Band2 SMHz QPSK 19175 25RB#0 NV 20 -2.69 -0.001410 +2.5 PASS
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Band2 SMHz QPSK 19175 25RB#0 NV 30 -3.14 -0.001646 +2.5 PASS
Band2 SMHz QPSK 19175 25RB#0 NV 40 -3.53 -0.001851 +2.5 PASS
Band2 SMHz QPSK 19175 25RB#0 NV 50 -1.97 -0.001033 +2.5 PASS
Band2 10MHz QPSK 18650 S0RB#0 NV -30 1.98 0.001067 +2.5 PASS
Band2 10MHz QPSK 18650 SO0RB#0 NV -20 3.40 0.001833 +2.5 PASS
Band2 10MHz QPSK 18650 S0RB#0 NV -10 3.88 0.002092 +2.5 PASS
Band2 10MHz QPSK 18650 S0RB#0 NV 0 15.61 0.008415 +2.5 PASS
Band2 10MHz QPSK 18650 S0RB#0 NV 10 3.53 0.001903 +2.5 PASS
Band2 10MHz QPSK 18650 S0RB#0 NV 20 -2.38 -0.001283 +2.5 PASS
Band2 10MHz QPSK 18650 S0RB#0 NV 30 -2.72 -0.001466 +2.5 PASS
Band2 10MHz QPSK 18650 S0RB#0 NV 40 2.46 0.001326 +2.5 PASS
Band2 10MHz QPSK 18650 S0RB#0 NV 50 1.76 0.000949 +2.5 PASS
Band2 10MHz QPSK 18900 S0RB#0 NV -30 3.15 0.001676 +2.5 PASS
Band2 10MHz QPSK 18900 S0RB#0 NV -20 4.28 0.002277 +2.5 PASS
Band2 10MHz QPSK 18900 S0RB#0 NV -10 -2.09 -0.001112 +2.5 PASS
Band2 10MHz QPSK 18900 S0RB#0 NV 0 1.35 0.000718 +2.5 PASS
Band2 10MHz QPSK 18900 SO0RB#0 NV 10 -4.67 -0.002484 +2.5 PASS
Band2 10MHz QPSK 18900 S0RB#0 NV 20 -3.83 -0.002037 +2.5 PASS
Band2 10MHz QPSK 18900 S0RB#0 NV 30 -3.51 -0.001867 +2.5 PASS
Band2 10MHz QPSK 18900 S0RB#0 NV 40 -2.50 -0.001330 +2.5 PASS
Band2 10MHz QPSK 18900 S0RB#0 NV 50 -2.54 -0.001351 +2.5 PASS
Band2 10MHz QPSK 19150 S0RB#0 NV -30 2.79 0.001465 +2.5 PASS
Band2 10MHz QPSK 19150 S0RB#0 NV -20 -28.14 -0.014772 +2.5 PASS
Band2 10MHz QPSK 19150 S0RB#0 NV -10 -4.81 -0.002525 +2.5 PASS
Band2 10MHz QPSK 19150 S0RB#0 NV 0 -3.33 -0.001748 +2.5 PASS
Band2 10MHz QPSK 19150 SO0RB#0 NV 10 1.53 0.000803 +2.5 PASS
Band2 10MHz QPSK 19150 S0RB#0 NV 20 3.89 0.002042 +2.5 PASS
Band2 10MHz QPSK 19150 S0RB#0 NV 30 2.07 0.001087 +2.5 PASS
Band2 10MHz QPSK 19150 SO0RB#0 NV 40 3.21 0.001685 +2.5 PASS
Band2 10MHz QPSK 19150 S0RB#0 NV 50 -1.42 -0.000745 +2.5 PASS
Band2 15MHz QPSK 18675 75RB#0 NV -30 2.83 0.001524 +2.5 PASS
Band2 15MHz QPSK 18675 75RB#0 NV -20 2.23 0.001201 +2.5 PASS
Band2 15MHz QPSK 18675 75RB#0 NV -10 3.48 0.001873 +2.5 PASS
Band2 15MHz QPSK 18675 75RB#0 NV 0 2.75 0.001480 +2.5 PASS
Band2 15MHz QPSK 18675 75RB#0 NV 10 -3.06 -0.001647 +2.5 PASS
Band2 15MHz QPSK 18675 75RB#0 NV 20 3.69 0.001987 +2.5 PASS
Band2 15MHz QPSK 18675 75RB#0 NV 30 2.39 0.001287 +2.5 PASS
Band2 15MHz QPSK 18675 75RB#0 NV 40 3.83 0.002062 +2.5 PASS
Band2 15MHz QPSK 18675 75RB#0 NV 50 1.84 0.000991 +2.5 PASS
Band2 15MHz QPSK 18900 75RB#0 NV -30 -2.36 -0.001255 +2.5 PASS
Band2 15MHz QPSK 18900 75RB#0 NV -20 4.77 0.002537 +2.5 PASS
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Band2 15MHz QPSK 18900 75RB#0 NV -10 3.25 0.001729 +2.5 PASS
Band2 15MHz QPSK 18900 75RB#0 NV 0 3.38 0.001798 +2.5 PASS
Band2 15MHz QPSK 18900 75RB#0 NV 10 2.51 0.001335 +2.5 PASS
Band2 15MHz QPSK 18900 75RB#0 NV 20 3.69 0.001963 +2.5 PASS
Band2 15MHz QPSK 18900 75RB#0 NV 30 -13.82 -0.007351 +2.5 PASS
Band2 15MHz QPSK 18900 75RB#0 NV 40 2.93 0.001559 +2.5 PASS
Band2 15MHz QPSK 18900 75RB#0 NV 50 3.36 0.001787 +2.5 PASS
Band2 15MHz QPSK 19125 75RB#0 NV -30 3.07 0.001614 +2.5 PASS
Band2 15MHz QPSK 19125 75RB#0 NV -20 -2.62 -0.001377 +2.5 PASS
Band2 15MHz QPSK 19125 75RB#0 NV -10 -2.38 -0.001251 +2.5 PASS
Band2 15MHz QPSK 19125 75RB#0 NV 0 2.73 0.001435 +2.5 PASS
Band2 15MHz QPSK 19125 75RB#0 NV 10 -2.33 -0.001225 +2.5 PASS
Band2 15MHz QPSK 19125 75RB#0 NV 20 1.12 0.000589 +2.5 PASS
Band2 15MHz QPSK 19125 75RB#0 NV 30 -2.06 -0.001083 +2.5 PASS
Band2 15MHz QPSK 19125 75RB#0 NV 40 -2.70 -0.001419 +2.5 PASS
Band2 15MHz QPSK 19125 75RB#0 NV 50 -3.67 -0.001929 +2.5 PASS
Band2 20MHz QPSK 18700 100RB#0 NV -30 -1.80 -0.000968 +2.5 PASS
Band2 20MHz QPSK 18700 100RB#0 NV -20 2.60 0.001398 +2.5 PASS
Band2 20MHz QPSK 18700 100RB#0 NV -10 3.10 0.001667 +2.5 PASS
Band2 20MHz QPSK 18700 100RB#0 NV 0 2.36 0.001269 +2.5 PASS
Band2 20MHz QPSK 18700 100RB#0 NV 10 4.14 0.002226 +2.5 PASS
Band2 20MHz QPSK 18700 100RB#0 NV 20 2.10 0.001129 +2.5 PASS
Band2 20MHz QPSK 18700 100RB#0 NV 30 2.31 0.001242 +2.5 PASS
Band2 20MHz QPSK 18700 100RB#0 NV 40 3.50 0.001882 +2.5 PASS
Band2 20MHz QPSK 18700 100RB#0 NV 50 3.31 0.001780 +2.5 PASS
Band2 20MHz QPSK 18900 100RB#0 NV -30 1.43 0.000761 +2.5 PASS
Band2 20MHz QPSK 18900 100RB#0 NV -20 -0.98 -0.000521 +2.5 PASS
Band2 20MHz QPSK 18900 100RB#0 NV -10 -2.54 -0.001351 +2.5 PASS
Band2 20MHz QPSK 18900 100RB#0 NV 0 -2.08 -0.001106 +2.5 PASS
Band2 20MHz QPSK 18900 100RB#0 NV 10 -2.45 -0.001303 +2.5 PASS
Band2 20MHz QPSK 18900 100RB#0 NV 20 -3.26 -0.001734 +2.5 PASS
Band2 20MHz QPSK 18900 100RB#0 NV 30 -2.54 -0.001351 +2.5 PASS
Band2 20MHz QPSK 18900 100RB#0 NV 40 -1.80 -0.000957 +2.5 PASS
Band2 20MHz QPSK 18900 100RB#0 NV 50 3.32 0.001766 +2.5 PASS
Band2 20MHz QPSK 19100 100RB#0 NV -30 2.88 0.001516 +2.5 PASS
Band2 20MHz QPSK 19100 100RB#0 NV -20 2.90 0.001526 +2.5 PASS
Band2 20MHz QPSK 19100 100RB#0 NV -10 3.38 0.001779 +2.5 PASS
Band2 20MHz QPSK 19100 100RB#0 NV 0 2.92 0.001537 +2.5 PASS
Band2 20MHz QPSK 19100 100RB#0 NV 10 3.72 0.001958 +2.5 PASS
Band2 20MHz QPSK 19100 100RB#0 NV 20 2.01 0.001058 +2.5 PASS
Band2 20MHz QPSK 19100 100RB#0 NV 30 -2.34 -0.001232 +2.5 PASS
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Band2

20MHz

QPSK

19100

100RB#0

NV

40

2.64

0.001389

+2.5

PASS

Band2

20MHz

QPSK

19100

100RB#0

NV

50

3.49

0.001837

+2.5

PASS
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